

# CERTIFICATE

**Air Turquoise SA** has thoroughly tested the structural strength of the sample<sup>(\*)</sup> mentioned hereunder and certifies its conformity with all requirements defined by DGAC. The testing procedure has been achieved in accordance with the methodology of the standards EN 926-1:2015 & LTF NFL II-91/09 chapter 3.

*This certificate confirms that the hereunder sample<sup>(\*)</sup>, identified by its serial number<sup>(\*\*)</sup>, meets all requirements defined by DGAC.*

|                                       |  |
|---------------------------------------|--|
| Manufacturer's name:                  | <b>Davinci Products Inc.</b>                         |
| Representative :                      | <b>Jihun Lee</b>                                     |
| Street :                              | <b>63 sinchon-gil, Okcheon-myeon, Yangpyeong-gun</b> |
| Post code / place:                    | <b>Gyeonggi-do 12505</b>                             |
| Country :                             | <b>Republic of Korea</b>                             |
| Identification number:                | PG_1390.2018   |
| Sample name and size <sup>(*)</sup> : | <b>Duet#44</b>                                       |
| Serial number <sup>(**)</sup> :       | TDT44-91022-RLB                                      |
| Date of inspection:                   | 23.11.2018   |

## Shock loading test done at 1400 daN.

The sample had no visible damage that could prevent its airworthiness.



## Sustained loading test

The sample had been tested to 5.25 g of its maximum take-off load during 3 seconds.

Max take-off load for this model: 378 kg

## Remark :

Villeneuve, 17.10.2019

Place and date of issue



Alain Zoller